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ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 82-0424 OUTSIDE FRONT 1
2 82-3655 LATCHBOLT ASSEMBLY 1
3 82-4172 CYLINDER RETAINER 1
4 82-2121 FIRE STOP ASSEMBLY 1
5 ----- CASE ASSEMBLY 1
6 82-0139 CYLINDER LATCH LEVER 1
7 82-0138 GUARD LEVER SPRING 1
8 82-0103 GUARD LEVER 1
9 82-0465 HUB 1
10 82-0161 CLASSROOM SPRING 1
11 82-0171 SPACER (CLASSROOM) 1
12 82-2129 CAP ASSEMBLY 1
13 01-4402 MACHINE SCREW (#8-32 x 5/16") 5
14 82-0123 HUB (CAP, 92 FUNCTION) 1
15 82-0120 SPACER (HUB) 1
16 82-2004 SPRING CARTRIDGE ASSEMBLY 1
17 82-0124 HUB (CASE , 92 FUNCTION) 1
18 82-3092 LOCKING PIECE ASSEMBLY 1
19 82-0393 GUARD BOLT SPRING 1
20 82-0392 SPRING GUIDE EYELET 1
21 82-2029 GUARD BOLT ASSEMBLY 1
22 01-1019 MACHINE SCREW (#12-24 x 1/2") 2
23 01-2299 WOOD SCREW (#12 x 1-1/4") 2
24 01-1028 MACHINE SCREW (#8-32 x 1/4") 2
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